S@ sustainability

Article

Sustainability Analysis of a Municipal Wastewater Treatment
Plant through Emergy Evaluation

Ramona Ciobanu 1, Carmen Teodosiu 1*, Cecilia M. V. B. Almeida 2, Feni Agostinho 2
and Biagio Fernando Giannetti 2*

check for
updates

Citation: Ciobanu, R.; Teodosiu, C.;
Almeida, C.M.V.B,; Agostinho, F,;
Giannetti, B.F. Sustainability Analysis
of a Municipal Wastewater Treatment
Plant through Emergy Evaluation.
Sustainability 2022, 14, 6461.
https://doi.org/10.3390/su14116461

Academic Editor: Vincent Linderhof

Received: 8 February 2022
Accepted: 23 May 2022
Published: 25 May 2022

Publisher’s Note: MDPI stays neutral
with regard to jurisdictional claims in
published maps and institutional affil-
[...]
each path depends on the percentage of energy that flows through that path;

Rule 4: Emergy cannot be counted twice within a system, when: (a) emergy flows are
feedback; (b) co-products are reunited; and (c) used resources involve financial transactions.

A methodological comparison, with other environmental assessments of this MWWTP,
presented by Teodosiu et al. [2], was completed with the main aspects of emergy analysis
shown in this study and is depicted in Table 2.



Sustainability 2022, 14, 6461

6 of 19

Table 2. Environmental assessment methods comparison.

Environmental Impact

Life Cycle Assessment e e Grey Water Footprint Emergy Analysis
Method (LCA) Quantification (GWF) (EmA)
(EIQ)
Causality chain Individual polluter Virtual water volume

Impact quantification
principle

(emission, transport,
effect, damage)

contribution to river
pollution (load)

needed to dilute
pollution to acceptable
levels

Holistic evaluation of a
process sustainability

Impact definition
(meaning)

Impact (damage) =
Magnitude x dose x
exposure

Impact = magnitude
(loads) x severity
(receiving river status)

Impact = virtual water
volume needed to
dilute pollutant loads
to acceptable levels

Impact = resources,
goods, or services
consumption, to build
and maintain the
wastewater treatment
system

Impact Classification
System
(reference system)

° Characterization
factors and
reference
substance
(impact), within a
specific impact
category

e  River natural
water quality
(spring section)

e  River water
quality upstream
of the discharge
point

River natural water
quality (spring section)

Emergy required of the
process, to produce 1
Joule of a product or
service

Data requirements

Emissions to air, water
(quality indicators)
Waste flows
Wastewater flows
Electricity use

Natural gas
consumption
Materials use

Wastewater quality
indicators

Water quality
indicators
Wastewater Flows

Wastewater quality
indicators

Water quality
indicatorsFlows

Energy flows (sunlight,
wind, etc.)

Electricity, fuels, and
chemicals consumption
Production materials
Human labor and
services

Machinery and
equipment

Water and wastewater
flows

Financial resources

Strong points

. Generation of
complex
environmental
profiles

e  Comparison
among different
impact categories
and different
environmental
components

. Technical and
economical
performance
evaluation tool

. Characterization
of local impacts

° Characterization
of individual
pollution
contributions

. Consideration of
legislative
frameworks

e  Rapid assessment

. Versatility and
Adaptability

e  May be applied by
WWTP or water
authority
specialists
(provided with an
established
methodology)

° Characterization
of local impacts
. Characterization
of individual
pollution
contributions
° Consideration of
legislative
frameworks
Rapid assessment
Versatility
May be applied by
WWTP or water
authority
specialists
(provided with an
established
methodology)

° Characterization
of local impacts

e Converting all
flows into a
common unit

° Donor-side
assessment
method

o  Widely used for a
variety of systems




Sustainability 2022, 14, 6461

7 of 19

Table 2. Cont.

Environmental Impact

Life Cycle Assessment e e Grey Water Footprint Emergy Analysis
Method (LCA) ((])E}lar;tlﬁcatlon (GWE) (EmA)
e  Complex data
requirements e  Method . Met}'lto'd't
e  Inconsistent sensitivit sensitivity
impacts definition depends }(;n data depgnds on data . COH\PIEX data
in LCIA methods quality (no. of quality (no.. of requirements
e  Rigid assessment water quality water quality *  Accuracy
. framework samples) sarpplfes and no. problems' '
Weak points e Nocorrelationto 4 Thep of indicators) e  Standardization
local conditions or environmental The. issues .
legislative profile is limited env1}r0r}m¢'ent'al . May‘be' applied by
requirements to the water profile is limited specialists
e  May be applied component to the water
only by LCA component
specialists
o Well developed
for MFA and
product systems o Well developed
e Indevelopment for product e  Well developed
Development status for Water systems e Initial systems for macroscopic
and integration and improved development e Indevelopment and microscopic
water-related for WWTP systems
impacts assessment
(international
standard
development)

It may be observed from this table, that although there are some common methodolog-
ical issues, such as a holistic approach, complex data requirements, and the necessity to be
applied by specialists (EmA and LCA), the characterization of the local impacts is better
presented by EIQ, GWE, and EmA. All the methods are well developed for wastewater
treatment systems and may be integrated with other assessment instruments (especially
LCA and EmA).

2.2. Environmental Impact Emergy of Pollutants in Treated Wastewater Discharges

Usually, the treatment efficiency of a municipal wastewater plant is established by its
capability to remove/reduce the organic matter and nutrients loads in wastewater. All the
pollutants concentrations discharged in the Bahlui River must meet the national standards
(in terms of COD, BOD, TSS, TN, and TP), standards that are transposing the relevant EU
legislation [40]. Even if some pollutants may be found in small amounts in the treated
wastewater and environment, they should be considered in emergy calculations. The
impact of discharged contaminants on the environment can be calculated based on the
emergy associated with diluting these pollutants, considering their concentrations in the
river (Table 3). The water required for diluting the pollutants can be calculated with the
following formula [18]:

M, ; =d x <Wl> — My (©)]

G
where, M,,; means the water necessary for pollutants dilution expressed in g, d is the
density of water equal with 1 x 10 g/m3, W; means the quantity of pollutant i discharged
expressed in g, ¢; is the pollutant i concentration in effluent expressed in g/ m3, and M,
means the total quantity of the wastewater treated discharged expressed in g. These
calculations adopted the actual concentrations of different pollutants in the river (effluent



Sustainability 2022, 14, 6461

8 of 19

values—Table 3). To calculate the emergy associated with water requirement for diluting
pollutants, the following formula was used [18]:

ECEW; = M, ; X 492]/g x 4.48 x 10* s¢j/] @)

where, ECEW; means the emergy required for diluting the water pollutant i (expressed in
sej), the number 4.92 ] /g is the Gibbs free energy of water, and the number 4.48 x 10* sej/]
is the emergy transformity of surface water [18].

Table 3. General parameters for the Iasi municipal wastewater treatment plant.

Parameter Value
Year of inventory 2019
Year plant was built 1968
Number of people served 386,000
Area of plant ~14 ha
Assumed lifetime of building, tanks, and pipes 50 years
Assumed lifetime of machinery 20 years
Treated wastewater volume 44,919,743 m3/ year
Sludge volume 12,000 m3/ day
Electricity consumption 9542.015 MWh/year

3. MWWTP Description

The Municipal Wastewater Treatment Plant is located in Dancu, lasi city, and is
operated by a regional water company (SC APAVITAL SA), with responsibilities for the
water supply and wastewater management (collection, treatment, discharge) for more than
880,000 people at the county level, including 386,000 inhabitants of lasi and the boundary
area [2]. More than 95% of the population served by this regional operator is connected to
water and wastewater services [41].

The Iasi MWWTP was developed in stages, since 1968 [41]. In 2015, the wastewater
treatment lines were fully refurbished and upgraded, to reach an increased capacity: from
190,000 m3/day and 37,300 kg BOD/day to a maximum flow of 280,000 m?/day and
56,000 kg BOD/day [42]. A tertiary treatment (comprising nitrogen and phosphorous
removal) was implemented, with the purpose to prevent eutrophication of the surface
water, where the wastewater is discharged, or to facilitate wastewater recycling [12,41].

All wastewater collected from lasi city is treated at the lasi MWWTP (mechanically,
biologically, and chemically) and, then, is discharged into the Bahlui River, complying with
NTPA 001/2005 [40]. The main parameters for the lasi MWWTP are presented in Table 3,
to facilitate the EmA.

The wastewater treated by the lasi MWWTP follows the process flow, presented in
Figure 2, and consists of the following treatment stages [2,42]:

e the mechanical stage includes pumping stations, fine and coarse screens, a fat separa-
tor, grit removal, and primary sedimentation, and is where the suspended solids and
a small part of the organic load are retained;

e the biological stage includes the conventional activated sludge and nitrification/
denitrification processes, followed by secondary sedimentation, and is where carbon-
based biodegradable compounds and nutrients (nitrogen and phosphorus compounds)
are removed,;

e the chemical stage includes phosphorus removal using ferric chloride (FeCls), in three
different points of the process flow.

Over the years, the lasi MWWTP has greatly improved its efficiency, reaching an

essential step in aligning with the EU’s environmental quality and safety standards. The
good efficiency of the MWWTP is proven by the values presented in Table 4, for the



Sustainability 2022, 14, 6461

90f19

significant wastewater quality indicators. The removal efficiency (RE) was calculated with

the following equation [15]:

G -G
i

where: RE is the removal efficiency, (%); Cj and C; arethe pollutant concentrations (mg/L)

in the influent and effluent, respectively, for each wastewater-quality indicator detailed in

Table 4.

RE x 100% (5)

[eiimims = = s == Svatis Siaisisies] SisS Sieieie  aiae) s i e — River
|
Influent Sand and oils ‘ | Primary Orxidation/Nitrification/ | Secondary | Effluent
—>| Screening —
[ | removal \ sedimentation Denitrification ‘ sedimentation
__| Gravitational Internal sludge recirculation
Thickening | pyimary
sludge . External sludge recirculation
~ Mecanical Secondary (biological) sludge
Thickening
Anaerobic Denatorin Drying Landfilling
digestion 2 beds
—— Water line
~ Sludgeline

— — - Only in case of necessity

Figure 2. The Iasi MWWTP flow-sheet (source: APAVITAL).

Table 4. Efficiency removal indicators between the influent and effluent of the Iasi MWWTP, in 2019.

Wastewater Quality Indicators  Influent Values (mg/L)  Effluent Values (mg/L) MAC * (mg/L) RE, %
Biochemical ];)S}]ljgen demand, 139.90 9.44 25 93.25
Chemical oxygen demand, COD 228.50 30.96 125 86.45
Total suspended solids, TSS 141.93 10.39 35 96.28
Total Nitrogen, TN 29.55 6.76 10 77.14

Total Phosphorous, TP 3.43 0.91 1 73.50

* MAC = maximum acceptable concentration for discharge in water bodies, according to NTPA 001/2005 [40].

These wastewater quality indicators were considered because they are the most repre-
sentative of the design and operation of MWWTP.

4. Results

The energy system diagram of the lasi MWWTP, managed by the regional water opera-
tor SC APAVITAL SA (Figure 3), was drawn by using the appropriate symbols developed by
Odum [17]. The system depends on natural ‘free” resources, such as solar radiation, rainfall,
wind, and atmospheric oxygen, and paid resources from the larger economy (where money
circulates; the dashed line is related to services), including chemicals, fuels, electricity, ma-
chinery, and human labor. All these external resources interact through internal processes
(pump station, bar and screens, grit and grease removal, primary sedimentation, and so
on), generating heat that is recirculated, electricity to the grid, sludge that is transported to
landfills, and treated water released to the Bahlui River.



Sustainability 2022, 14, 6461

10 of 19

Economic
support

Electricity

Activatewd sludge
Nitrification
L' Denitrification

Secondary
sedimen-
tation

engine

P-removal

Gas
furnace

Atmosfe-
ric oxygen
Primary /‘
Rainfall sedimen-
and wind tation
Grit and /‘

grease

Digested
sludge

Solar removal

radiation Transport
Bar and
Albedo el Treated

wastewater
City's Pump /‘
waslewater, station
DANCU WWTP

ASR = activated sludge recirculation i
RS = raw sludge e

Figure 3. The Iasi MWWTP’s energy-flow diagram. The $ sign stands for the economic support
needed for labor and services.

The algebraic sum of all the represented fluxes, counting renewable, non-renewable,
and purchased resources, results in the total emergy required to treat the wastewater.

EmA of the Iasi MWWTP activity was performed, with data from 2019. Results are
reported in Table 5 and illustrated in Figure 4.

Table 5. EmA table for the Ilasi MWWTP.

i (b) :
Ttem Unit Basm. Data UE.Vs ) Refs. Em.ergy Percintage Unit Ton of
(unit/yr) (sej/unit) (sejlyr) Yo Emergy
Renewable resources—R
Sunlight @ J 6.62 x 1014 1 [17] 6.62 x 1014 0.00% 1.47 x 107
Wind, kinetic energy J 2.71 x 1013 8.00 x 107 [19] 2.17 x 101° <1% 4.83 x 108
Rain, chemical energy @) J 3.86 x 10! 7.00 x 10° [19] 2.70 x 105 0.00% 6.02 x 107
Rain, potential energy @) J 1.54 x 10° 2.79 x 10* [43] 4.30 x 1013 0.00% 9.57 x 10°
Oxygen g 5.86 x 10° 6.56 x 107 [44] 3.84 x 10V 1.61% 8.56 x 10°
Non-renewable resources—N
Land occupation m? 1.40 x 10° 1.27 x 10° [19] 1.78 x 101 0.00% 3.96 x 10°
Purchased resources—F
Human labor ] 2.84 x 101 1.36 x 107 [43] 3.86 x 1018 16.23% 8.60 x 1010
Electricity kWh 9.54 x 100 7.94 x 1011 [17] 7.58 x 1018 31.83% 1.69 x 101
Fuels (gasoline) ] 4.84 x 1012 1.74 x 10° [19] 8.42 x 107 3.54% 1.87 x 1010
Fuels (oil) ] 4.27 x 10° 1.23 x 10° [19] 5.25 x 1014 0.00% 1.17 x 107
Ferric chloride kg 864,600 4.87 x 1012 [44] 4.21 x 10'8 17.69% 9.37 x 1010
Polyelectrolyte kg 4860 4.51 x 101 [19] 2.19 x 101° <1% 4.88 x 108
Iron kg 8.76 x 10° 3.07 x 1012 [19] 2.69 x 1018 11.30% 5.99 x 1010
Concrete kg 1.35 x 10° 1.93 x 1012 [43] 2,61 x 1018 10.96% 5.81 x 1010
Gravel kg 4.06 x 103 1.42 x 1012 [43] 5.77 x 101 <1% 1.28 x 108
Brick kg 4.26 x 10* 2.82 x 1012 [43] 1.20 x 10V <1% 2.67 x 10°
Asphalt kg 4.14 x 10° 3.49 x 1012 [43] 144 x 108 6.07% 3.22 x 1010
Maintenance kg 4.03 x 100 3.37 x 10° [35] 1.36 x 1015 <1% 3.03 x 108




Sustainability 2022, 14, 6461 11 of 19
Table 5. Cont.
i (b) i
Item Unit Basu:‘ Data UE.Vs ) Refs. Em.ergy Percintage Unit Ton of
(unit/yr) (sej/unit) (sej/yr) %o Emergy
Emergy value of renewable inputs, R 4.06 x 107 1.71% 9.06 x 10°
Emergy value of non-renewable, N 1.78 x 104 0.00% 3.96 x 10°
Emergy value of purchased inputs, F 2.34 x 109 98.29% 5.21 x 1011
Emergy value used for wastewater treatment, Y 2.38 x 10Y 100.00% 5.30 x 1011
Total emergy, without environmental services 2.380 x 10"
Emergy per unit of treated wastewater (transformities calculation)
Emergy per m> of treated wastewater sej/m?3 5.30 x 10!
Emergy per | of treated wastewater sej/] 124
Emergy per g of treated wastewater sej/g 5.30 x 10°

Notes: the table presents the values with accuracy to two decimal places, but they are fully included in the emergy
calculation. Each of the items” amounts were computed, using information received from the MWWTP. In this
case, the total emergy result was equal to 2.38 x 10! sej/year, and, to treat one ton of wastewater in the urban
area of lasi city, the plant requires 5.30 x 1011 sej/year. ECEW,ax was selected as the maximum emergy value of
a particular pollutant, as the representative value of all pollutants in the sewage system. ) The sum of renewable
natural resources emergy R was derived from the maximum emergy value of wind, rain, and sunlight items, to
avoid double counting [17]; ® Unit Emergy Values (UEVs) refer to the 12.0 x 10% sej/year baseline [38].

1.  Sunlight = area of the plant (m?) x average solar radiation of the city, ]/m?/year

Area of the plant = 14 ha = 14,000 m?; average solar radiation is a climatic parameter
and it was taken from [45].

2. Wind, kinetic energy = area of the plant X air density x drag coefficient x geostrophic
wind® x (3.154 x 107)

Area of the plant = 14 ha = 14,000 m?Z; air density = 1.23 kg/ mS; drag coefficient = 0.03;
3.154 x 107 s in year; and geostrophic wind = average wind speed x10°.